11-400057D WOODMATE | 01/82 to 12/85 IPL 215765 Page 1 of 3
General Assembly




11-400057D WOODMATE 1 01/82 to 12/85 IPL 215765 Page 2 of 3
General Assembly

Ref # Part Number Qty Description
1 214621 2 Spring - Ram Guide
2 214711 1 Ram Guide
214744 1 Motor Asy
3 215080 2 Screw 8-16 x .937
4 214515 1 End Cap
5 214516 2 Plug - End Cap
6 214507 1 Heat Sink and Bearing Asy
7 215178 4 Screw 10-32x 2.5
8 214506 1 Field Case
9 214513 2 Brush Holder
10 214514 2 Brush
11 110614 2 Screw 10-24 x 2.38
12 103174 2 Washer
13 101326 2 Nut - Hex Lock 10-24
14 214509 1 Field Asy
15 214512 3 Washer - Fiber
16 214511 1 Washer - Spring
17 214510 1 Armature - Fan Asy
18 213766 1 Gear Housing Asy
19 213768 1 Bushing
20 213107 1 Bearing
214629A 1 Switch Box Asy
21 213016A 2 Screw - PN HD M3.5x9.2
22 214421 1 Switch Box
23 214635A 1 Switch
24 214424 1 Cord Asy
25 215300 1 Bushing - Strain Relief
26 214742 1 Wire Asy
27 214454 1 Wire Asy
28 214743 1 Nut- Wire
29 213123 1 Screw Hx M6 x 1.0
30 102523 1 Washer - 1/4 Plain
31 213131 1 Nut
32 215428 1 Decal - Power Pack
33 213137 4 Screw - M4
34 213688 1 Shaft Asy
35 213770 1 Shield - Grease
36 213136 4 Screw - M6
37 215853 1 Kit- Jack/Backplate
38 213107 1 Bearing
39 214722 4 Nut
40 214250 1 Plunger Asy
41 213111 1 Ring-E
42 213690 1 Pin - Clevis
43 214147 1 Connector Asy
44 213693 1 Pump Asy - Rod
45 214183 1 Kit- Cylinder Pump
46 214276 1 Seal
47 213772 1 Retainer - Seal
48 214184 1 Valve Asy
49 1 Seal Not available separately.
50 1 Washer Not available separately.
51 1 Washer - Seal Not available separately.
52 215994 1 Screw - Fill
53 215669 1 Decal - Vent



11-400057D WOODMATE 1 01/82 to 12/85 IPL 215765
General Assembly

Page 3 of 3

Ref # Part Number Qty Description

54 215736 1 Decal - Lubrication

55 213171 2 Screw - Set M8

56 214266 1 Lever Asy

57 120006 2 Screw - M6

58 105043 2 Washer - M6

59 120034 2 Nut-M6

60 214771 1 Guard - Motor

61 215735 1 Decal - Guard

62 214628 2 Cap - Plastic

63 215854 1 Kit- Constant Force Spring

64 120006 2 Screw - M6

65 215490 2 Washer

66 105043 2 Washer - Lock

67 120034 2 Nut

68 214709 1 Wedge Asy

69 215217 2 Clutch Plate Asy

70 214288 1 Gripper - Clutch

71 214287 1 Slipper - Clutch

72 214297 1 Release - Clutch Plate

73 214618 4 Spring - Extension

74 215855 1 Kit- Handle Repair

75 105654 2 Pin-Roll

76 213033 4 Washer - Flat

77 215587 2 Spring - Handle Release

78 215586 2 Guide - Handle Release

79 215564 2 Plug - Handle

80 214827 1 Decal - Name

81 214900 1 Decal - Caution

82 215419 1 Plate - I.D.

83 120006 2 Screw - M6

84 105043 2 Washer - M6

85 120034 2 Nut - Hx M6

86 214299 1 Pedal - Switch

87 215569 1 Kit - Bellows

88 100882 2 Screw - M6

89 214572 1 Clamp - Bellows

90 105043 2 Washer - M6

91 111038 2 Nut-M6

92 213128 2 Screw - M12

93 213129 4 Nut-M12

94 214625 2 Wheel

95 120006 4 Screw - M6

96 105043 4 Washer - M6 Lock

97 120034 4 Nut - M6

98 214770 2 Bracket - Wheel

99 213120 4 Screw - M10

100 213121 4 Washer - M10

101 213119 4 Nut-M10

102 214769 2 Cross Channel

103 214768 1 Frame Asy
215216 Repair Kit



